
 
Report Date: 4/13/2022 4:20 PM
Test: 3 Point Bend - ROLAGS
Batch: Windshield Repair Test
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Test Results

 

 

Specimen ID Date Time Type Width
Clearshield Thin resin
1_02192022_094347 2/19/2022 9:43 AM 3 pt. Bend 7.0in

Clearshield Thin resin
2_02192022_094645 2/19/2022 9:46 AM 3 pt. Bend 7.0in

Clearshield Thin resin
3_02192022_094922 2/19/2022 9:49 AM 3 pt. Bend 7.0in

Specimen ID Depth Span Length

Clearshield Thin resin 1_02192022_094347 0.250in 9.842in

Clearshield Thin resin 2_02192022_094645 0.250in 9.842in

Clearshield Thin resin 3_02192022_094922 0.250in 9.842in

MaxLoad MaxStress
Unit N MPa

Lower limit 0.000 0.000
Upper limit 0.000 0.000

Clearshield Thin resin 1_02192022_094347 374.065 19.565
Clearshield Thin resin 2_02192022_094645 461.420 24.134
Clearshield Thin resin 3_02192022_094922 280.229 14.657


